cTD.
RENEWAL PARTS LIST | 7" | ™ | we.
L21-005 : _
s st e - ALY O B e s
. DWG NO. GR NO. REV.
REFERENCE DWG. : 310QC52-079 0
MANUFACTURE DWG. :

REC) PT- NAME OF PART QY] M?l':)liFSﬁgg,uEﬁ’Ecl.D. REMARKS
1 cHameer 5 NO.12.8.9.10
2 [cHAMBER i NO.3
3 [cHAmBER 1 NO.4
4 |cHamBer 1 NO.S
5 [chAMBER ! NO.6
6 |CHAMBER i NO.7
7 |VORTEX GASKET 10
g |12 POINT BOLT 160 [5/8-11UNC L08
9 |12 POINT NUT 160 [5/8-11UNC
10 |kNoCK BoLT 20 |14, L53
11 |12 PoINT NuT 20 [3/8-16UNC
12 |HEXAGON HEAD BOLT 160 |5/16-18UNC L19
13 [12 POINT BoLT 120 [5/8-11UNC L57
14 [PLu 5 |3/4-14NPT
15 |o-rING 10
16 [F2 swirer 10

NOTE

* Marks in RECOM. show recommended spare parts.

HITACHI WOKKS RITACHI LT



I3 Mo, 3100C52-079 W0// RESD. 2007-03-1

CED. 0. SAKUDA/ APPO. N, JARIRA

lm} 2 3 t 4

7 8 9 ‘ 10 op 11 12
{LOOKING DOWN STREAM |
A C"C(D—z) I8 A
A @ [ws.! NAME OF PARTH T MATERIAL REMARKS
@ 1 (p-8) CHAMBER NO.10 DETAIL OF WATER WASH 1 |enamnen 5 |CARBON STEEL N0, 1,2,8,9,10
CHAMBER NO.1 SO D E (LOWER HALF
/43‘,‘4)‘_\ RAIN HOLE ) y 2 [cuauER 1 |CARBON STERL N0. 3
0 o 25 - _","fc‘s"ﬂ @cususzﬁ NO.® (CHAMBER NO. 3 JCHANBER 1 _ICARBON STEEL NO. 4
‘(M / 4 ICHAMBER ! |CARBON STEEL NO. 5 -
2P 5 ICHAMBER 1 {CARBON STEEL NO. &
i 8 ICHAMBER 1 [CARBON STEEL NO. 7
7 [VORTEX GASKET [10iSTAINLESS STEEL
B 8112 POINT BOLT 180c Mg~ STEEL (SNBI6)| 5/8-11UNCLEB B
912 POINT NUT j160¢Cy-Mo-v STEEL (SNBIE)| 5/8-11UNC
PORWARD CHAMBER 10]KNOCK BOLT 20Cr-Mo-V STEEL (SNR1S)| $14L53
1!!12 POINT NUT 20iC.-Mo-V STEEL{SNBIS}} 3/B-18UNC
F2 FUEL NOZILE
lzlasx.umn BOLT 1860¢Cr—Mo-y STEEL {SNB1E)! S/16-18UNCL1G
- 13f12 POINT BOLT 129Cc-Mo-¥ STERL{SNBIS]| 5/8-11UNCLST —
14]PLUG 5 {CARBON STEEL 3/4-14NPT
15|0-RING 10IN; BASE ALLOY STEEL
WATER WASH DRAIN 16{P2 SWIRER 101N BASE ALLOY STEEL
WATER WASH
C =5 @cmnsn NO.6 c
WAT
@cnmssﬁ NoL4 ATER WASH DRAIN
WATER WASH DRAIN #49.6 (REPERENCE) 4 POINT
R WATER WASH DRAIN {FORWARD CHAMBER~F2 SWIRER] -
[AIMARK POSITION
C (A=) Bai-s
4-M12 EYE BOLT{FOR LIFTING)

D (F2 AGZZLE, IN FORWARD CHAMBER) D
S | P
E E

—
FI FUEL NOZILE
F F
NOTES
1. BOLT TIGHTNING TORQUE !S$ PER
DWG# 310RB36-582,
— 2. AT ASSEMBLY , MEASURE THE DIMENSIONS _—_—
INDICATED BY ¥ MARK. (4 PLACES]
3. F1 FUEL NOZZLE ,F2 FUEL NOZZLE AND
F2 SWIRER ARE IN LINE WITH [A}MARK
AT ASSEMBLY.
G G
b
.
R - —
[~
@l
SIGNATURES DATE TITLE
a5, SATO 20071-07-10 @Q OUTER CASE
|0, SAKUDA [2067-07-11
. scaLr ~FORWARD
u are] W WANURA | Zo07-0i 11| 1+2 H
I Hmi Ltd DWG, No, SH[REV.
TONE|REV. DESCNIPTION Y b. DATE i 2 "
uvns:’;i? CHRRLATE Tokyo Japen 3 1 OQC 5 2"0 791-10
I I T I 1 7 ; 10 l

l 1 2 I 3 Ty

i1

l |m=£nn! x} I



